the Godwin
= Group

HIGHWAY 421 SOUTH
P.O. BOX 1147

DUNN, N.C. 28334 |

1-800-892-0181
PHONE ~9107892-0141 FAX ~9197892-7402

Training School
Manual with

752 & 811 Valve
]




Release 1 - September 2007
Release 2 - April 2008
Release 3 - October 2008
Release 4 - October 2010
Release 5 - November 2011




Page 4
Page 5
Page 6
Page 7
Page 8
Page 9-10
Page 11
Page 12
Page 13-14
Page 15
Page 16
Page 17
Page 18
Page 19
Page 20
Page 21
Page 22
Page 23
Page 24
Page 25
Page 26
Page 27
Page 28
Page 29
Page 30
Page 31
Page 32
Page 33
Page 34

Table of Contents

Service Information Page 35
300U & 500U Body With Hydra-Tarp Page 36
GODWIN 310 DA Cylinder Page 37
24"/30" Splash Guard Assembly Page 38
Control Console & Body Dump Switch Page 39
Joystick Wiring Diagram Page 40
GODWIN Control Console Replacement Part Numbers Page 41
Dump Disable Circuit Page 42
Standard Joystick Wiring Diagram With Hidra-Max T Page 43
Plowlight Wiring Diagram for International Trucks ~OIld™ Page 44
Plowlight Wiring Diagram for GMC Trucks Page 45
Plowlight Wiring Diagram for International Trucks ~New™ Page 46
Plowlight Brackets, Lights, and Connector Styles Page 47
Swing Light Assemblies Page 48
Sealed Light Wiring Harness Page 49
LED Lights Parts List Page 50
Hydra-Tarp P.O.C. & Needle Valve Page 51
Hydra-Tarp Assembly Page 52
Hydra-Tarp Drum Assembly Page 53
Hydra-Tarp Spring/Tension Instructions Page 54
Hydra-Tarp Swing Arm Assembly Page 55
834 Subframe Assembly 14 ft Page 56
Lubrication Instructions for 834 SFDA Hoist Page 57
816 Subframe Assembly 10 ft Page 58
Lubrication Instructions for 816/820 Page 59
Hydraulic Plumb Diagram for 816SFDA with Hydra-Tarp Page 60
Hydraulic Plumb Diagram for 834SFDA with Hydra-Tarp Page 61
P20 Series Pumps ID Page 62

P20 Series Pump Rotation and Porting

Unloader Valve

Pump Driveline Assembly

GODWIN Hide-A-Ladder Assembly

Shutdown Harness

30/40 Gallon Reservoir Assembly Standard Flow
Intank Filter Assemblies

Hydraulic Valve Control Box

Hydra-Max 005 Shuttle Valve Network
Hydra-Max 005 Valve Assembly

Hydraulic System Schematic HFC32572
Hydra-Max Valve Port I.D. HFC32811

Hydraulic System Schematic HFC32811
Hydra-Max 'T' ~811~"Shuttle Valve Network
Tailgate Tension/Overcenter Adjustment
GODWIN Tailgate Latching System

GODWIN Tailgate Latching System Parts List
Velvac Assembly

Mud Flap Assembly

Barndoor & Accessory Parts List

Barndoor Operation Instruction

Flatbed Barndoor Assembly

Electro/Hydraulic Spreader POT Adjustment
Speed Pot Identification Spreader Control Circuit
Material Calibration Procedures

Spreader Calibration

Calibration Weight Chart

Troubleshooting FlowChart- Electrical/Hydraulic
Troubleshooting FlowChart- Spreader System




GODWIN

MANUFACTURING
COMPANY, INC.

HIGHWAY 421 SOUTH

P.O. BOX 1147
DUNN, N.C. 28334

Phone# ~9107-892-0141
~9107-892-1153

fax# ~9107-892-7402

When calling, specify ~parts™-—~service ~-—~sales™
have the following information on hand for
faster service: body model # & serial #

hoist model # & serial #

year, make, type of truck.

this information is provided as indicated




X0

HIGH MOUNT

HIGH MOUNT WITH IDLER BAR

L] & L]

LOW MOUNT

e

A

&Z 1A

Z 1A

A A

300U-500U BODIES w/HYDRA-TARP

The| Godwin
Group

MP50116




PART NUMBER QTY. DESCRIPTION
A 1 Chrome Shaft
B | 940-17 2 Shaft Wiper Seal
C | 1/4" x 1/2",G5-1/4" FWS 2 Lock Ring Bolt, Flat Washer
D |1875-325 1 Lock Ring
E |8-325 1 Gland Inner O-Ring Back-Up
F |2-334 1 Gland Outer O-Ring
G |2-325 1 Gland Inner O-Ring
H PC21117 1 Gland
I |PC21118 1 Piston
J |8-334 2 Piston Outer O-Ring Back-Up
K ]2-334 1 Piston Outer O-Ring
L |1"O-RING 1 Piston-Shaft Inner O-Ring Seal
M | 1", 14 TPI 1 Shaft Nut
N | 3-1350 1 Cylinder Tube Assembly
O | PC21048 1 Atmosphere Cap
P | PC14057 1 Cylinder End Cap

N

A\

7777222277777,
)

|

/

7

GODWIN 310DA CYLINDER

6 i MP50125




NO. | PART NUMBER QTY. DESCRIPTION

1 W18112 1 WELDMENT, L/H 24" SPLASH GUARD
2 W18113 1 WELDMENT, R/H 24" SPLASH GUARD
1 W18118 1 WELDMENT, L/H 30" SPLASH GUARD
2 W18119 1 WELDMENT, R/H 30" SPLASH GUARD
3 116-5-A1 4 HEX NUT 1/2"

4 118-5-A1 4 LOCK WASHER 1/2"

5 119-5 4 FLAT WASHER 1/2"

6 102-407-A1 4 CAP SCREW 1/2" X 1-1/2" LG

24"/30" SPLASH GUARD ASM.

7 he| Godwin
Group

A18222




PRINTED INSERT KIT 960-0317 ~INCLUDES 1 ea. OF ALL INSERTS™

RED INDICATOR 090-0120
AMBER INDICATOR 090-0121

/4
A A e o | o] [l | [wo ol
PR O 21_// \:98
) u_) ON ON blank ON ON ON o @
Beks | on | om A IEANG
o g ( \vl 3\\I//7
il e o e o) / wer | [0 YOS
SPINNER
040-0011 ———
030-0749 ———— MAIN PANEL
BACKLIGHT BULB 090-0152
030-0750 —
040-0735 —
030-0748 —
BLAST BUTTON ~ON™-OFF —
050-1076
@] O

BODY
040-0011 _ @ com @

CONTROL CONSOLE &
BODY DUMP SWITCH

GODWIN MFG. CO., INC. MP50037

DUNN, NORTH CAROLINA




Ci0 | s

8¥00E€AM

dnoio
UIMpO9S)

AVHEOVIA ONIFIM HOLIMS 43X00d

[ITNENELRIANEEES

SSIANYVH A31TddNS NIMAQD — ee—

SSINYVH Q3ddNS HOANIA  p—

SIN3IWLSNrdy 304
aydvod 1INJd10 40

P
o ol
525
prapy =
o~ ] oGz )
« o o } S QLD N ) ) TIYM3I4 8YO 40 'HTNO
B o g NG 1l B g w w Q3LNNOW %0078 TYNINNIL
2 o Z o z a a3 o B c £ S a
7 3 & 2@ o ¢ .o S 3z X o4 =]
o ¢ 9 o aJd b |19 £92 g 2 ¥ 29
o o o oo wa T Z "o w o9 5 Q Py
ERERE BEL o ERNCIN o3 r B ( L1
sDZ el & e ez g2 2 B 3dvL 3nTe- a9l
003 bl o FEES 3 g |4 g
mmw M LZ2 g = e m S ~3dV13N1E— 318 91|
20 Mg T ; 526 E w e
E I = T I ¥OOT4 8YO NI © - -
Gox| 2 SHEE g 23z o O Nl 5 Z1INO¥I0 NUNL HT 0L~ 13A 91
i S5en - olE l#5% ) 2
o o ~
o Lo % @ wmmw % nIao 3 m LINOYHID NYNL 'HY OL~ NYO 91
TR < ( | LINOTID LHOT v OL~ Y18 9%
; g 15 -+ 52 NEg 9L | ()
o =24 5 E 13 e [eR:: [LaNNO¥O SISSVHO 0L LHM 8}
| 128 14 = 1= |w 1E o
Z0| 5 H 19 2 =
¥3L1IN0A33ds NO IIMNIRo oL [ sr =m0 32y = < o 12 ”m 12
3 I 14
— @ I — 5 x @ 15 x| 2
NG5 8 &4 [CIANINES K I 2 23 i B
el SR - EFED HE = 52
a3gel 2 | $458 [ZAN]) al 2 29 o0 I 21
NdoeL|E | 90 QOyTzow o 2 25 \Z I E =
Sraneosl 7| Do DECz0LNEIy ST moe 1% alz i) I
— =z wus 5 w|= X [}
B ? 8 7 E
u =4
_.Or Am AMEDA - ,W JHIM "OH0 o NOKDOMNI_NE,OR W
a9 — = g 2 FHIM SOV 18 | HOLMS Xnv z
o] fy —~oT >uooo - g 5 25n4 HSYQ ¥3ANN T
e —YUC > W IIO0>~m Y o) >0 = :
9 sz = H 2 mw_u dAV 0E —
Ed —YU< >SwoJOSSST T ok g
B wmm —YU< mII0Y<SIF o =9 = —LINO¥IO NYNL H1 OL dIMOHOLOOS ™ 13A 91
= | = = z
—3dv1 INT9—>189L =39 SOL STorLsmay -
e on=sg erte e b | oo oLy, —LINOHI0 NNL HY OL doHOL00S ™~ N o) - 4
- o5 —LINOYID LHOIT XVd OL dITOHOLOOS™ Y18 9k M =
@ - 0ol -
o iy S 5 ]
€ £ o} Ll 3 1%
B £ TR s > [ .
NEO 91 8z |vFwo< vrowz - 5 = =
ERETAM w9 W Q o
NgOprle] BUo —ooE wue Iy 4 m =1
=90 N=v0o< oe<azow T = g <<
2 = g ANNOYD SISSYHO OL s [} M
i b
S >aer L SINId 8% T
m B = : :
NgO OF =¥U< OELuz A o
aelé | E@z |9
REIND) L9 VU< >UIJ0>NAIY
TAmor L7 | Emc [ e M
Sa
2
@< -4 m )
s gl sk g
=] w =F 2h t Z
32 dor—as ] bz &
‘ Z a@ E
ral o i g e e T | oo | 0 a — a3dsel W
G oI ZzUL~MIY | 5. 2
9 z oOrTZzow s | =2 5 2
sl 9% SEISu~>TE om— 3< Sle o
g B8 SDELU=Z< 3T+ @ [E @i ]33 (
gl Y0 | Choessor g z 83 S
4 ozy forLuz~m Y Dl ol & I}
£ Toruu= ¥ zzl == B Plao 4
€ s ©@m oW = (33 o, (| ¢ ©
8| z= cEER 2193 =5 Z37| Elx 7
9 w3 elrua~mIY rq (b s E =]
g 4 ~EI=Fw T T T |l =39 z
8l o% SEo=oY i | Ol N
MIE/LHM 81 - I~ m % X (X| - x
1HMya sk 12 ] ~EoToY~ T [3]fs] e
& Ty 1 e :
z w 3
g/ =/ glle o)
25 Y 0]
ad 2
z: 43 oo
Q> < e J——
o% 53 35
26 2% g
o
EE T
3SN F¥NLNA
¥04 440 311

ANV dn 7704




¢io s

8¥00€AM

UIMPOL) |auL

NVEOVIA ONIFIM HOLIMS 43X00Y

"1S31 STIV4 WILSAS 4l HOLIMS 1VO1d dI0AY3S3d MO3HO

"ITOSNOD NIVIN OL ¥3IMOd JH0LSTH OL A3SSIdd3Id 39 AVIN HOLIMS JAIIEIAO TVNNVIN
"1HOIT JOLVIIANI 110 MOT ONISSIHd3A A9 AaNOIHO 38 AVIN WILSAS NMOALNHS
'S4NID0 T13A3T 110 MOTNIHM 440 1ND 39 TTIM FTOSNOD NIVIN OL 43MOd ANV NO FNOD T1IM LHOIT 110 MO

‘310N
6501-090
d31dvav HOLIMS
6901-0v0 #%00-090
HOLIMS 3AIHH3N0 YOLVOIANI 110 MO
SSIANYVH A317ddNS NIMAOD
SSANYVH Q3IMddNS HOANIA ™ T
i
[ #
ENES ERERET
HoAn O AIN
M@%Wo - | = M%T
0JLNDD 230NV Rk e BT
advo4g 1INodID 40 TOHLNDD H3INNIDS @Em s R A
M3IIA A3OUVINT @Em -
NMOT/dn AqOg
1HOTH/ 1431 ADd LW
S3IHOLIMS dIa “4ND20 TIIM @ %
JOVIAVA LNINVINY3d SY 31V10d O1 S10d NADQ/dn MO07d t/"
30404 1ON 04 "~NYNL INO 40 v/e— 0.2
olnv 31V.104 ATNO TIM SLOd INFWLSNray 3HL N | .
IH HOAIANOO ‘NOLLNVD [ | RS
MOTHOAIANOD 5 f
> "
HOIH Y3NNIAS Y ] ] 2000-062 Z:S%NDWMGM :
MOT H3ANNIHS f Q¥vos 3doia o
3ASVY3YO3A OL ISIMMOOTO-43LINNOD | -
3SVIYONI OL ISIMMOOTO
SININLSNrav LOd B
ANVE IATIVA JINVATAH
i e Y Y Y Y A ettt 1
W 1 O o 0o 3 | =
I i b
| e | ) HOLIAS NADALAHS 110 MO (NNDFD AR ST
I Ngd I H HILIAS 1193 ¥3L714
| < < T3 W 2[LHOIT ¥30935dS
W AT |
| I | N30
L [EL] dn->00H
| 2 , | NDIV3E 330v3dS P01 davl
i i
! 2.2, mna A ! 039 o1 NaD 1 N o1
=70 w o,
m WoQM MDQM m RS2 R
n — ™ — ™
| ? © 7 | TAA o
I Za I
o I
| S ]
I EB] - i
| IR ” g 91
| 19
| Lo s "z !
” dWy € E] EEERE |
| 2335 2 oo —
, FEEFER 3 o
| EFRET HEEIEE I —
! o/ o | @ — I
” seaas | |l s | | R—
' fr 3 |ge ” U73IHS 93 NO 36041S
bomm I N
i
(8 R - !
i i
i I
| i
W |
L —




co0-001-B

(RED> 090-120

(AMBER> 090-121

430-0031

430-00e8

S430-004/R

S430-0047A

430-00e8

S430-0047/G

&)

1¥A3N3

N (9\&

\

300w
dWNa

\

a3y

\ 440

any

\‘ 440

SLHOIT
Iv3H
NO
I'N

R\

o

S

PLOW
RIGHT

TARP
UNCOVER

olny

300w
Mmod

(ON

A3LSYW

1HOIT
DY3IN3

N

SLHOIT
MOd

N0

@\jjm

ON

1HOIT
E[(EREN

Dy

NUSEEEAN

11

co50-001-E

130-0409

130-041¢2

130-041¢e

[/

130-041¢2

GODWIN CONTROL CONSOLE
REPLACEMENT PART NUMBERS

G MP50114




MASTER
SWITCH

L]
|

JOYSTICK
o o
FRONT OF TRUCK
BOT.
SW.
r c.
N.O. N.C.

ORANGE

14 GA. RED

SWITCHED
POWER

14 GA. WHT.

ORANGE

4 PIN CONNECTOR
~ W/GREEN TAPE
~INSIDE CAB™
[@N)
N
® BLK.
©
'
O _
4 —_
-
o GD.
JOYSTICK - BODY
UP DISABLE
GROUND WITHOUT JOYSTICK -
NOT USED
TRUCK
SIDE

SILVER

SALT LIGHT
~NOT USED™

4 PIN SPREADER
SOCKET AT
REAR OF TRUCK

SPREADER
SIDE
JUMPER
WIRE
NOTE:
CUSTOMER SUPPLIES JUMPER WIRE
TO CONNECT "G" & "BK" ON THE
SPREADER SIDE OF THE CONNECTION

12

6 15 PIN CONNECTOR
W/GREEN TAPE
ORN=PIN 6=DUMP UP

DUMP DISABLE CIRCUIT

WD30036




eerie 9e00edM

1 XVIN-VHIAAH HLIM
AVHOVIA LOVHLINOD MOILS AOI A4VANVLS

13

~\Q
2, .
Lo S
SN
LN
Towvan
a38/%087
8 " R Ya/038
i S N EELAC]
.8 P TONET
£z s ¢ S0V 187 FaNGE0
EH s25 o Kex
. o] [EQIY
i e
R e NITH
£E ZEE TIANG3ES
5 Eey ST
H ER IIAA/INTE
B B | IITHA/038
s gy TR TIEE D] o ©
S Add A389
e Y081/ ONG 261 B 5
gizs H = S
g50" E 2 R
fegz IR oy ——— = =T o jsﬂ
daz, % 5 B 8 ln
Y2y (EF] el M T
S HILIAS TWNNYA 5] Nz
BE o /0LNY WON4 H
N E A 3
EERE R R B
SEPl PR
[T} 0
[~ Z1US 9E00EAM OL =gy
REESS)
10d 033dS
r = T HOAIANDD WON4 T > % % Ny
5 B |3 < <
| A @ = »I — l_
N
_ 10d 033ds _| 7 s
| - FINNIAS WONA s “ | I
EE[S SO0V 8
_ = L9SvEST I g _
03vOE 13345 ONNO¥D =
i E (e g SNOLLINNA o
~ T (¥ 4 o 1437 a0 4
o o > 2 L SL1OvINOD =
a3 e " g | < ] =]
= 1 3 >
I s v apwv3e | s < H =}
_ g £ : _ 5
034 El
_ ﬁ lL3s3a or Iwﬂ‘mnm\@ TA ® L’ 7 ® .y 7* @ - 2 mwk _
] P ] ] w
_ — s . I oy
S L EE
— —e || —— || 2 oy a SAIIE la|aly  |x
T <+< T T (-—K T / © YIS A0d LR e - ADd ww O oeE/3LA || (6 [ = ==ZPF ElRR (@
| THSI SOl iy 3004 R H NNEE 2 |2
35wa0 S | e ! i 3 NEER 3 = |a
=N 1, <
3783 rs £/91 » B ] ] AN I B 3= m
2978 T 4 <
e— 5 E3
21US 98006M OL =y | vIa/3LAA 1ow/AD7 2 A R ofa 5
I T + . & SLovINDD z]2
258 7 &
(%] LN s
2, 2 05 oy wenl| =
0 B ¢+ o |E 5 Seine s
[ oice ¢ T = YILLSADN //
2J0] 2 Fe N i R [T o | L
TSNAlnT 538 ROTEA vart LgLEr] 3 ] o oD | 7e _ J0S SIHL
now E S30v.4 ¥IILSADC
ISE 5O Eli © 3399141 310N
E RN
CZz9 " ses | o a3LvAITI 5 Y/ |
Jcgzd Ho o |EE RO sy L 3
oox<g PN SFTE/ABTIIR | g[g] SNOILONNA
2z0= Ly |y 9 e LHOL a03
—— 2L S S A ET TAA/AOTIR . A
LDOTO FiF] Wmmmm 1 LHA/X2V7E _ EBE 3 SL2YINOD
g 23| A18/31THM P
Sguze 8 e o i o LT 0 o 0o e O
=mn<& 0o —
OxgIz
Rl.AM =z —— " — ———————— — e — ————— —— — — — —— — — — _
= =) T 12908 013345 ONNDD D1l
EwO —_————e—,ee—,e—,ee—ee—e— e —e—,.— ——-_—-_———————— — — — — — I_
NEO —— e — —— —————— —— — — ———— ——— —— — —_— o o o el e
xQ
o<
[




¢re’ 9e00EdM

1 XVIN-VHAAH HLIM
AVHOVIA LOVHINOD MOILS AOI A4VANVLS

1 XVIN-VHAAH HLIM

ANVHOVIA LOVHINOOMOILS AOr AUVANVLS

IOHINO:

H3IAOONN dvL

NMOQ/dN A0S

X0§ 3aq0I1a
40 M3IA 3AIS

LHOIH/LIT] MOTd

NMOQ/dN MOTd

WRAPPED WRED
TAPE AROUND LEADS

MOTIEAST

TAMST

7
|
o
HOLVOION
OIS
ka0 OMOT

Saer

SIS Q3N ¥OVTE 81

IHWNES 81

TAWNE 8t

"1831 STIV4 W3LSAS 41 HOLIMS LYO14 HIOAY3STH MOIHD

"I10SNOD NIVIN OL 43IMOd F40LS3d OL dISSTHdIA 38 AVIN HOLIMS FAIFHIAO TVNNVIN
"1HOIT HOLYIIANI 110 MOTONISSTHdIA A9 AIMIFHO 39 AVIN WILSAS NMOALNHS "'SINID0 TIAIT 110
MOT d0 TI0 LOH NIHM 440 LND 38 TTIM FT0SNOD NIV OL 4IMOd ANV NO FNOD TTIM LHOIT 110 MO

-3LON

1 1ys 900EAM NOHA |‘:A|_.,

SYITANNOHY JdvL
OV 18/ Q3ddVEM

QY31 ONNOBY 3dvL
SONVHOIM G3ddveim

SQY31 ANNOHY 3dvL
YOV TEIM G3ddVEM

SQY31 ONNOWY 3L
Q34/M Q3ddVEM

3vds 01

NMOO dnWNa "B

dn dnwna '8

1431 MO1d L

1HOIY MOTd "9

20%0-06C NMOQ MOTd S

dn mold v

QY04 30010 1Nv4 ¥31714 "¢
Q3L¥A313 AQO8 T
1831 7L

LHOI H3NNIAS

NED 91

QTEIHS 8YO NO 30HLS

e ok MEEY/CE
TAmor Y/l
STE/IHM 8T /<
1HM 9L
1HM 9L a3y
i
o LA
wwoor (1 §E3EAEEEYE ﬁ
(ANNOHS) =
® | NOWWod D) &l
Ra:ED

(ONNOHD) 1HM 91

(GNNOYD) LM o1

MOTIZA S

V.
Vv

1 1Us 9800€AM WOHS ——it-




9000€dM

dnoig
UIMPON) |aul

~a70~ SMONYL TVNOILVYNH3LNI
ANVHOVIA ONIFIM LHOITMOd

'SNOILVOO7T 1334403 04 Sd07103 IAIM 38N
L1OvX3 LON 33dv SNOILVYOOT 3074 JOLI3INNOD MONJL :JLONXK

@ (SIHDIT O¥3H> SSANAVH XONJL SBNILSIX3
JOLIINNOD M3INAL OL MS WOd4
MS 01 JOL33NNOD AINdL WOS4

S3JIM ADNAL ONILSIX3
STAIM LHOIT MO7d
S3AIM TYNDIS/HAvd

HONEDEN
\\7\\ - = - R W 7\\ -
2 7 /l\ | i 7
(%] —
- - S S
6] O 3 s % |
4 a = |
¥ N N it =) |
< [ - S = T T T T T T T T T T T ,#\\\\J
- | N
: 8 3 x | ¢ |
2 5 o 2 a R e [
> ] o = o L I
oM 7 @ 5 | M- 1
_ _ 2 Eul , . [
- — - — z z == s3> = ~ A ~
. & z Zo = > | s W -
PSS 2[5 TR Tr THe TES|,2 LE| | I
NS =1 LJ [ |
2 ¥ = - 2 z2|8x L | M M = oM
o — ()
PR QENY QFQ%e 2N a5 R 248349355
| Lz s ! R
[ o 5., | MR
= a0 & o 3 W
| = a0 | I < X a @
JLIHA | el ~ ~ Jm| N
LUz iz i a <9 | I W Fan
CIYNDIS NJNL LHOTE MOTT13A — Y585 0w wv T Z == an S | oy Je L0
Do SPsPEt 28 5 5 PE BB o R A
2 T T — =1 _ <<
~ ® OIS Za U o %y 2 P s @ 5
z | Z z , \ 53 NN
a2 2 o} | B & m = u
r | ER | v &
) % ! | vata a - | , ] a2
Lo I | ENMN, | =t - | shis | | ”m ,R”
| £322 vl o O L s s I < | : La o
=) Oolhog 2 Tl ouhy I [ | |
536 || vl ¥ < < L'y @ 'm | ! , P
[} v | m, M JEE— | | |
| - = gz &8 5L 3B r ! | I
| 5 2 9B 3z L W938 HOIH , P I
A o o o 3 —— —3dvL A0VIE/M 03— — — — — — - ” W o
L AN i !
r — N - —— )1\ I , : ! L L
: | | ¥ H ~ 21 ¢t9 v¢&
g |
: ﬁ ” | W dWy  'SOd 9
c L ec MDA SSINYYH 40 ON3 ONNOAY,
. - = - — e ” (b [3dvl wo1d13373 3LIHA
|
j L — 5 2c nDT134 N
J
- _ o -) , R
IR O 0
, — 8s NMOME— & |
| 52
, , L] D_H__H__H_ 4 8
7 o =z
ﬁ [ D_H_DDD e |
* -\
_ __ __ _ , | 30N 335 9€00€AM Ol
\ CIYNDIS N¥NL 143D ADTTIA —— — — - = = — , - -
- - - - - - 7 Wy3g MO
_ _ _ €5 MO71713A—C——- 3dvL ON 0v7d -~

28 MO1M3I,fAT—-——--3dv. ON 03d




Z100€AM

dnoig
UIMPO9) |auL

ANVHOVId ON

OO
[HdIM LHOITMO1d

S1HOIT
MOTd-MONS

SLHAIT
oL

A —— == —— = =~ ~
Ezua NJNL LHOI AOT13A ]

[ 2
=
o] [o=]
Qc a<
=9 I
Iz End
g
<

U

I
i

3

i

““““““““ HOLOINNOD XONYL OL MS WO¥4

m————\\S OL YOLO3INNOD MONYL WOHA

STHIM MONYL ONILSIXI

STHIM LHOIT MOTd

—_— - —— STHIM TYNDIS/MYVd
‘aN3O37

—— YELLOW L/T SIGNAL — -
— BLACK W/BLUE TAPE

oW

RIGHT TURN
LEFT TURN
HIGH BEAM
SNOw P

GROUND
7@—@7* BROWN PARK LIGHTS — -
PARK LT,
LOW BEAM
SNOW PLOV
7@—@7* RED W/BLUE TAPE

T-BLOCK MTD.
ON FIREWALL

BLACK —
GREEN —
GREEN ——

- —— — — — BLACK ——]

YELLOW C(LEFT TURN SIGNAL>

LYELLDW (RIGHT TURN SIGNAL> 4@—@*7 GREEN R/T SIGNAL— —

VL

- —— — — —RED—
- — —_RED—

a
;
|
|
I

y
|

]
]

SNOILVYO01 1034400 JO4d
SY0T0D JHIM 3SN "LOVX3 LON
34V SNOILYO01 %0019 HOLOINNOD MONHL -3LON

'S3HIM J07100
JAVS FTdILTNN SYH SSANHVYH ONIFIM MONYL
3ONIS SNOILONNA LHOIT 3MVdd HLIM d3SS0d0
LON 34V STHIM LVHL FHNSNI OL SI 3-¥NAI00Hd
SIHL "FLYNIANTI LHOIT LON A1NOHS LHOIT 1S3L
Ivd3d IMNVEE SS3Hd ANV FHIM LNININOHd OL
LO3INNOD ANV LHOIT 1S31 V 3ISN LSNIN NOA
STVYNOIS NdNL LHOIT MO1d ONIFIM NIHM 3LON

_

-~ AN

16

RED W/BLACK TAPEC(HIGH BEAM) —

LOwW BEAM
~-———-BLACK W/BLACK TAPE(LOW BEAM) —————"T—~-———

(—— - —— - - ——BLACK W/BLUE TAPE —
OV—— - - —— - - ——RED W/BLUE TAPE

CU-——-—-BLACK NI TAPE -—-

W dWv  'SOd 9
SSINAYH 40 ON3 ANNOdY
3dv1l WOId10373 ILIHM

]

9€00€AM OL

L ZANE =




80910
LEFT PLOW LIGHT ASM

80920

RIGHT PLOW LIGHT ASM

RN
BErwdl
I 550 3K
e AT
( (S5«
( =% (o
Dné((zo
20:%20::
S=2rx5RPo
['4 om T
= |
0
A B D EF

L o o ]

. ) | | R N
| [ [ |
| L L |
| [ | | [ |
o _J L,j i,JL ,,,,, _J
A
)T )ﬁ )T )ﬁ )T‘ )T
T4 =
EQX4385
I = 0 -
Sptoegm
(2>
s & |
oz ( 8
CFuUsg,
M§m<(:)_1
X I wiF O
e o T
= -
1 LEFT TURN N
2 MARKER A BCDEF
3 LOW BEAM
4 HIGH BEAM
5 RIGHT TURN
6 HEAD LIGHT GND
7 N/A J

OEM SUPPLIED 7 PIN CONN.
AT LEFT FRONT INNER
FENDER BEHIND BUMPER
~IN OPTION # 08THJ™

17

PLOWLIGHT WIRING DIAGRAM
INTERNATIONAL TRUCKS ~NEW™

gSin  \WD30061




[l [l

LEFT SIDE PART #P80920 RIGHT SIDE PART #P80910

D

0
PART #F101061
PART #F18474 —~STEEL, STERLING™ ~FREIGHTLINER - SHORT HOOD™

PART #F18433 ~ALUMINUM™

PART #F18195 ~STEEL, FORD™ PART #F18831-32 ~MACK™
PART #F18196 ~STEEL, INTERNATIONAL™
PART #F 18450 ~ALUMINUM™

PLOWLIGHT BRACKETS, LIGHTS
AND CONNECTORS

18 D s s MPS0320




LARGE ~A181203™

LIGHT NOT INCLUDED IN ASSEMBLY

NO. | PART NUMBER | QTY. DESCRIPTION
1| 18205 11_| WELDMENT, SWING LIGHT BKRT.
2 | F18204 12 | OUTSIDE "U", SWING LIGHT
3 | P18208 13 | BEACON, TWIN LIGHT
4 | 1025-A1 44 | CAP SCREW 1/4" X 1"
5 | 118-1-A1 45 | LOCK WASHER 1/4"
6 | 116-1-A1 46 | HEXNUT 14"
7 | 102-107-A1 27 | CAP SCREW 5/16 X 1-1/2"
8 | 1192-A1 28 | FLAT WASHER 5/16
9 | 118-2-A1 29 | LOCK WASHER 5/16
10 | 1162-A1 2| HEXNUT 5/16
11| 102-207-A1 211 | CAP SCREW 3/8 X1-1/2"
12 | 123-3-B 8 | BRASS WASHERS 3/8
13 | 162-6-S 2| HEX LOCKING NUT ~STOVER™ 3/8 -
Shown| F18769 1| OPTIONAL BRUSH GUARD SMALL ~A18176
LIGHT NOT INCLUDED IN ASSEMBLY
NO.| PARTNUMBER | QTY. DESCRIPTION
1 | wisir2 1| WELDMENT, SWING LT.-INSIDE
2 | F18174 1| OUTSIDE "U", SWING LIGHT
3| 102-107-A1 2| CAPSCREW, 5/16-18 X 1-1/2"
4 | 119-2-A1 2| FLAT WASHER, 5/16"
5 | 118-2-A1 2| LOCK WASHER, 5/16"
6 | 1162-A1 2| HEXNUT, 5/16-18 UNC
7 | 102207-A1 2 | CAPSCREW, 3/8-16 X 1-112
8 | 12338 8 | WASHER, BRASS 3/8"
9 | 16285 2| HEXLOCKNUT, 358"
SHOWN F18447 1 | OPTIONAL BRUSH GUARD

Strobe Light Target Tech 420-400-02

SWING LIGHT STYLES

9 O S0 MP50000




TO TRUCK MAIN HARNESS

12186400-B
PLUG
P10250Y P10250Y
MARKER MARKER
PS0383-84
HARNE SS ARNESS
P88385-360
B/U Alarm MM P89903
- HARNESS
TO SWITCH IN DASH Pol0-LIW TO SWITCH IN DASH
P89904
HARNE SS
M 0P TIONAL
PE0362Y P60362Y
FLASHING DVAL FLASHING OVAL
OPTIONAL T OPTIONAL
P88594
HARNE SS
MARKER MARKER
P102S0R ]l P102S0R
? 18" 720 e = .
m |
[I]PSOBBS
P97956
) P88367-36 )
42 TRAILER N 42
36" 2 pls. 36" 2 pls
15225
(LIGHT & HARNESS)
P15729(HOUSING)
5 LICENSE
;ggf?g P44300R P44206C P44206C pa430oR FﬁfSEgS
B/U P10250R(x3) B/U S,T,T

7

P60250R
S,TLT
OvAL OPTION

ADDITIONAL S,T,T & BU OPTION

7 O

O D

?
é

P44302R P44206C P44206C P44302R P60250R
ST B/U P95883(x4) B/U ST.T S,T.T
¢Y> HARNESS OVvAL OPTION
P95884(x2)
(EXTENSIONY B/U HARNESS
P95885(x2)

(EXTENSIONY S, T,T HARNESS

SEALED LIGHT WIRING HARNESS

20

coown wre. co. INC\AD 300123

DUNN, NORTH CAROLINA




LED

LIGHTING & WIRING PARTS LIST

QTY. DESCRIPTION PART NO.
1 Power Feed Cable w/ M/C Outlets 89903
1 Rear ST/T, B/U and M/C Harness 88594
1 Rear 6 Way Feed Cable 89904
1 Front M/C Harness w/Jumper 88385 0360
1 Front M/C Jumper Harness 50383 0084
1 3 Lamp ID Harness 88367 0036
5 | Mdl. 10 2-1/2" LED M/C Lamp-Red 10250R
2 | Mdl. 10 2-1/2" LED M/C Lamp-Amber 10250Y
2 |Mdl. 10 Closed Back Mounting Grommet ~front™ 10702
5 | Mdl. 10 Open Back Mounting Grommet ~rear™ 10700
1 Mdl. 15 LED License Lamp 15225
1 Mdl.15 Mounting Bracket 15729
2 |Mdl. 44 LED B/U Lamp 44206C
2 |Mdl. 44 LED ST/T Lamp 44302R
4 | Mdl. 44 Mounting Grommet 40700
1 1" x 12" Shrink Tube ~F/6 Way Plug™ 97956
1 Diecast 6 Way Plug 50888

21

LED LIGHTS PARTS LIST

weos” | MP50186




AHT-36-DA
HYDRAULIC
CYLINDER

P100R2-4
TARP UNCOVER
JUMPER

PPN-400B
NEEDLE VALVE

PPC-37
PILOT OPERATED
CHECK VALVE

P100R2-4 P100R2-4
TARP UNCOVER \ / TARP COVER

HYDRA-TARP ADJUSTMENT

A NEEDLE VALVE IS USED TO ADJUST TARP ARM SPEED. CLOCKWISE/FASTER, COUNTER CLOCKWISE/SLOWER.
THE PILOT OPERATED CHECK VALVE IS TO HYDRAULICALLY LOCK THE TARP IN THE COVERED POSITION TO
PREVENT UNWANTED UNCOVERING OF THE BED. NO ADJUSTMENTS ARE NEEDED FOR THIS VALVE.

HYDRA-TARP P.O.C. & NEEDLE VALVE

. o [ \MP50119




Parts List

ITEM | QTY |PART NUMBER DESCRIPTION
1 1 |A14080 SWING ARM, ASSEMBLY SHORT HYDRA-TARP
2 1 |SF14047 ELBOW, LINK R/H SWING ARM HYDRA-TARP
3 1 |SF14046 ELBOW, LINK L/H SWING ARM HYDRA-TARP
4 1 |S14038 ROD, CANOPY HYDRA-TARP
5 1 |MP50120 DRUM ASSEMBLY HYDRA-TARP
6 2 |PC14055 BRACKET, DRUM MOUNTING HYDRA-TARP
7 1 |PC14065 BRACKET HYDRA-TARP, SQUARE HOLE
8 1 |PC14064 BRACKET HYDRA-TARP, ROUND HOLE
9 2 125-260 COTTER PIN
10 6 |102-207-A1  |BOLT
11 6 143-3 LOCKNUT
12 2 |PC14145 BRACKET ,TOP RAIL REST HYDRA-TARP 500U
PC14146 BRACKET, TOP RAIL REST HYDRA-TARP 300U
13 1 |A14155 IDLER BAR ASSEMBLY (OPTIONAL)
NOT 1 |P8915 TARP, NEOPRENE FABRIC/15' x 89"
SHOWN P8920 TARP, NEOPRENE FABRIC/20' x 89"
NOT 1 |[SF14048 STRAP, DRUM TARP
SHONE
14 1 | W14099 WIND DEFLECTOR WELMENT
NOT 1 |P8915MESH |TARP, MESH FABRIC/15' x 89"
SHOWN P8920MESH | TARP, MESH FABRIC/20' x 89"

NOTE:
WIND DEFLECTOR WELDMENT (W14099) IS
NOT PART OF HYDRA-TARP ASSEMBLY (A14034).

HYDRA-TARP ASSEMBLY

23 OO S MPS0126




DETAIL A

®

TYP OF 4

DETAIL E

24

TYP OF 4
Parts List

ITEM | QTY | PART NUMBER DESCRIPTION
1 2 |PC14019 END CAP, IDLER-DRUM - HYDRA-TARP
2 1 |W14012 SHAFT WELDMENT, MAIN DRUM HYDRA-TARP
3 1 |SM14039 PIPE, ROLLER DRUM HYDRA-TARP
4 1 |A14156 SPRING ASSEMBLY, HYDRA-TARP
5 2 |102-105-A1 Hex Bolt - UNC (Regular Thread - Inch)
6 2 |P34 Hex Bolt - UNC (Regular Thread - Inch)
7 2 |6205Z DRUM CAP BEARING
8 8 |120-201-A1 Hex Bolt - UNC (Regular Thread - Inch)
9 1 ]120-9 Washer
10 1 ]120-8 Washer
11 2 |125-255 Pin - Cotter

HYDRA-TARP DRUM ASSEMBLY

the| Godwin
Group

MP50120




W

)]

)

Instructions for Changing Main Drum Spring Assembly

Remove bolts from end caps.

Pull out inner shaft with springs from square shaft end.

Remove spring and install new one with two bolts on square end of
shaft.

Stretch spring from end to end 43 inches and install two bolts in
spring torque collar.

Install spring assembly in drum and install bolts in both end caps.
If load cover comes off top of drum assembly, main drum shaft square
end bracket goes on passenger side of truck.

If load cover comes off bottom of drum assembly, main drum shaft
square bracket goes on drivers side of truck.

Install drum assembly with cover wrapped on drum on truck.

Instructions for Putting Tension on Drum Assembly

Turn drum assembly with cover installed in direction tarp comes off
of drum to rear of truck.

Turn drum by hand (6) complete turns and install vise clamps on end
cap to keep drum from turning.

Move swing arms to front of truck and back arms to rear about (10)
inches. Unwind cover of drum (1) turn and put canopy rod thru four
inch pocket in rear of cover and cotter key ends.

Remove vise clamp and put truck in service.

spring should have (5) turns of preload, more will break spring and
less will keep tarp from retracting properly.

Turning spring in wrong direction will unwind spring ends and lose
all tension.

HYDRA-TARP INSTRUCTIONS

2 &t | MP50306




DETAIL A

DETAIL B

Parts List
ITEM | QTY | PART NUMBER DESCRIPTION
1 2 |W14008 SWING ARM WELDMENT
2 2 |PC14075 SWING ARM PIVOT - HYDRA -TARP
3 2 |PC14053 TORQUE ARM BRACKET - HYDRA-TARP
4 1 |SM14049 SHAFT, INSIDE - HYDRA-TARP - SHOWN
SM14050 SHAFT, OUTSIDE - HYDRA-TARP
SM14153 SHAFT, INSIDE - HYDRA-TARP - TUB BODY
SM14161 SHAFT, OUTSIDE - HYDRA-TARP 600U 11" MAIN RUNNER
5 12 |120-5 Plain Washer
6 6 |120-5 Lock Washers
7 6 |143-5 Lock Nut
8 6 |100-406-A1 Hex Bolt
9 4 |P853 GREASE FITTING
10 1 |PC14084 HYDRA-TARP CYLINDER BOX
11 1 |PC14042 Trunion, Torque (Casting)
12 1 |AHT-36-DA CYLINDER, HYDRA-TARP
13 1 |W14006 PIN, WELDMENT, TARP CYLINDER ATTACHMENT
14 1 |SM14052 SHAFT, HYDRA-TARP CYLINDER
15 1 |125-255 Pin - Cotter
16 2 |116-10-1-14 Hex Nuts (Inch Series) Hex Jam Nut

HYDRA-TARP SWING ARM ASSEMBLY

GODWIN MFG. CO., INC.
26 DUNN, NORTH CAROLINA MP50305




Parts List

ITEM QTYy PART NUMBER DESCRIPTION
1 1 W13438 WELDMENT SUBFRAME
2 1 W13409 WELDMENT TORQUE ARM
3 1 834-DA CYLINDER, UNDERBODY
4 2 |PC10365 LIFT ARM
5 2 | SM13104 PIN, LIFT ARM
6 3 |PC10523 PIN 2"
7 5 [102-415-A1 HEX BOLT, 1/2-13UNC X3 1/2, GR 8
8 5 [118-5-A1 LOCK WASHER, 1/2
9 5 [116-5-A1 HEX NUT, 1/2
10 1 PC10543 2" BOLT ON REAR HINGE, RIGHT
11 1 PC10544 2" BOLT ON REAR HINGE, LEFT
12 1 SM13018 SHAFT, TORQUE ARM PIVOT
13 1 102-313-A1 HEX BOLT, 7/16-14 UNC X 3
14 1 118-4-A1 LOCK WASHER, 7/16
15 1 116-4-A1 HEX NUT, 7/16-14 UNC
16 1 102-617-L HEX BOLT, 5/8-11 UNC X 4, GR 9
17 1 162-12-S LOCK NUT, 5/8
18 1 SM13208 STAND, SAFETY
19 1 P10200 SERIAL PLATE
20 4 | PAAP43 POP RIVET, 1/8
21 13 | PT7608 GREASE FITTING
22 5 [102-215-A1 HEX BOLT, 3/8-16 UNC X 3 1/2
23 5 [118-3-A1 LOCK WASHER, 3/8
24 5 [116-3-A1 HEX NUT, 3/8-16 UNC

27

834 SUBFRAM ASSEMBLY 14 ft

the| Godwin
Group

834SFDA




TWO ~2 = GREASE
FITTINGS PER
LIFT ARM

” INDICATES GREASE FITTING LOCATIONS THAT MUST BE
LUBRICATED DEPENDING ON USAGE, LOAD, ENVIRONMENT
AND CLIMATE. LUBRICATE ALL PIVOT POINTS USING
EP-2 CHASSIS GREASE OR EQUAL.

LUBRICATION INSTRUCTIONS
834SFDA HOIST

28 L e MP50112




Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 W13429 WELDMENT SUBFRAME
2 1 W12134 WELDMENT TORQUE ARM
3 1 816CYLINDER CYLINDER, UNDERBODY
4 1 SM13018 SHAFT, TORQUE ARM PIVOT
5 1 SM13033 STAND, SAFETY
6 2 | PC10340 LIFT ARM, 16"
7 4 | PC10345 PIN, LIFT ARM
8 2 | PC10463 REAR HINGE BLOCK
9 2 |PC10525 PIN, REAR HINGE
10 1 P10100 SERIAL PLATE
11 4 | PAAP43 RIVET
12 1 PC10559 PIN, CYLINDER
13 1 102-313-A1 HEX BOLT, 7/16-14 UNC X 3
14 1 118-4-A1 LOCK WASHER, 7/16
15 1 116-4-A1 HEX NUT, 7/16-14 UNC
16 1 102-415-A1 HEX BOLT, 1/2-13 UNC X 3 1/2 GR8
17 1 118-5-A1 LOCK WASHER, 1/2
18 1 116-5-A1 HEX NUT, 1/2-13 UNC
19 3 |102-213-A1 HEXBOLT, 3/8-16 UNC X 3
20 3 |118-3-A1 LOCK WASHER, 3/8
21 3 [116-3-A1 HEX NUT, 3/8-16 UNC
22 4 |125-260 COTTERPIN, 1/4X3
23 1 102-617-L HEX BOLT, 5/8-11 UNC X 4, GR 9
24 1 162-12-S LOCK NUT, 5/8
25 9 |PT7608 GREASE FITTING

29

816 SUBFRAME ASSEMBLY

GHA

D

vioh | 816SFDA




‘, - INDICATES GREASE FITTING LOCATIONS THAT MUST BE LUBRICATED
DEPENDING ON USAGE, LOAD, ENVIRONMENT AND CLIMATE.
LUBRICATE ALL PIVOT POINTS USING EP-2 CHASSIS GREASE

OR EQUAL.

* Grease hoist and rear hinge assembly each time truck is serviced.
NOTE: USE GENERAL PURPOSE CHASSIS GREASE

LUBRICATION INSTRUCTIONS
FOR HOIST MODELS 820-816

816/820 LUBRICATION POINTS

30

Loden | MP50077




AUGERICONVEYOR

LEGEND:

=DESIGNATED VALVE PORT

HYDRAULIC PLUMB DIAGRAM
816SFDA

31 e | PD40005




P22 PUMP

DESIGNATED VALVE PORT

HYDRAULIC PLUMB DIAGRAM
834SFDA

PD40008

The| Godwin

Group

ﬁﬂ”fu
0 0l t>

© ©
[E3NNIdS]
(-3~}

o O

dN AQO

1 & g

8 o0rr=eP

o
Cerr=o°

| iz owidd

o [ S
it




162 =—269—
W 38= =

531

5.00

% PORT

P21 PUMP

694
162 406
4! 38— |

3598 s JBHWSHAIT

PILOT f
DIA. 88 =
4 _ o =1
T L o

% PORT

P22 PUMP

7.44
1.62 4.31
W%* e
4.000 ‘ © B

it B .l
DIA. 88 S
4+ — Il [=}
Fy o

% PORT

P23 PUMP

33

P20 SERIES PUMPS

GODWIN MFG. CO., INC.
DUNN, NORTH CAROLINA

MP50328




PUMP ROTATION AND PORTING

OPTIONAL SIDE PORT
(OTHER SIDE AS WELL)

REAR PORTS

PRESSURE SIDE

CLOCKWISE ROTATION (CW) COUNTER-CLOCKWISE ROTATION (CCW)
(SEE ABOVE) (SEE ABOVE)

THE P22 PUMP IS BI-DIRECTIONAL AND OFFER SIDE AND REAR (NPT) PORTING. THE PUMPS
ARE SHIPPED WITH THE SIDE PORTS PLUGGED. TO UTILIZE SIDE PORTING MOVE THE
STEEL PLUGS FROM THE SIDE PORTS TO THE REAR PORTS AND PLUMB ACCORDINGLY.
USE THE ILLUSTRATION ABOVE FOR PORT DESIGNATION BASED ON PUMP ROTATION.

HELPFUL HINT:

TO DETERMINE PUMP ROTATION, DO NOT REMOVE THE PLASTIC SHIPPING PLUGS.
TEMPORARILY BOLT PUMP TO THE MOUNTED PTO. START TRUCK ENGINE AND ENGAGE
PTO FOR APPROXIMATELY (3) SECONDS AND SHUT-OFF.THE PLASTIC SHIPPING PLUG
ON THE PRESSURE PORT SHOULD HAVE POPPED OUT OF THE PUMP HOUSING.

P22 PUMP REVERSE ROTATION

34 O s MP30396




c0e0ld

YNIIOY¥O HLEON ‘NNNQ
ONI 00 ONIENLOVANNY A NIMA0D

ISNOISNIWIT &04 ONIMvAd SIHL 3793S L1ON 00
dAVHS v Mv3dd
NO Sa713M WIILN3AI 3sn
‘STVWIO3d 30¥71d 3J34dHL o04 [WwWwGed 0I0F ONY

0L @73H 38 LSNW S1advd 03LvIIddvd ANV 9dNLONALS NO SNOISNIWIT TV

WAWINIW 3dv S3ZIS T13M

INTWA §31IN3D
13S010 WOdH

'SITOH TV JdNd3a
“104LINOD HSINI4 ON ONIYING3d S3094ANS A3INIHOVW wmt&uaz\\
‘SAFLIWITIIN a9 [ 1 S13IATVAE NIHLIMN SNOISNIWIT
‘SIYWIO3M 33v71d OML 04 [wWwW8S1] 90'F 40 3INvY3I0L v

'S3003 ONY SA3NAOD
'SW3LT AYTIIWIS

‘03141234S 3ISIAY3IHLO SSITINN

80/¥1/1

M34

NN 7 o muwi 96/0€/8  NOSIV4 'L
ERLSN OM3Lva Ag OXHO 31vd A NMPT
EVAVEISAVAREIE N
I ISvHINd
SNOILYOIAI33dS
ANIYA A30YH INM 0038) m3qon | ATHWISSY
3000 013A Juon | N LGN NOILYWIOANI JOONIA 03Lvadn

an

B INTVYA J0 OJI813WOST 13ddv 1

3Sv313d

‘ON W/d ‘ON HD

3iva

IXHD

aMm

NOI1va3LY

QI04INVWN 0L

S3d

<

JYNDIS ST SHIAEE
|
| ERINE
o o i o o
N N T
! o ] ,
| | |
P |
| I
—
| | J004S ,
| ONTS 3L TN
IATIA ﬁ\\¥
430738 ,
! |
\\\\\\\ - L sdooe QT04INIW
| ! |
|
[ L

ANVL OL
SSvdAd

JANTIWA d31IN3T
a3so1o 0L
AV IWIdd

130d ONIS-O
Isd 001 -/

8/ INO % S1dld ONIo-0

35

oL

dWnd 224 WOd4
A1ddNS 110 JI'10d40AH

L10 vive v2e N/d JUINIA
\/ HO3LIFINT WISSINWOD dO0ANIA

S/ JIAHL
+ 1sd 0002 @ L3S 34NSS3dd A/

"IATYA ONIAQVOINN T3TIWISSY ATTN4 NOILJINO0S3A

ANTEA d3AYL INMT P AWYN - Ldvd




NOTE: WHEN ORDERING REPLACEMENT PARTS THERE ARE THREE DIFFERENT LENGTHS
ON THE YOKE SHAFT. USE YOUR OLD PART & THIS SKETCH TO DETERMINE THE
CORRECT PART# FOR YOUR APPLICATION. ALSO THERE ARE TWO DIFFERENT
FLANGE YOKES SEE DETAIL "A" FOR YOUR APPLICATION.

PUMP DRIVELINE ASSEMBLY

56 gean [ \MP50003




PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 1 W201312 LADDER HIDEAWAY WELDMENT
2 1 F20429 OFF CENTER LATCH FOR HIDEAWAY LADDER
3 1 162-7-S LOCK NUT, 5/16"
4 1 102-105-A1 HEX HEAD BOLT, 5/16 - 18 UNCX 1
5 1 W181224 WELDMENT, HIDE-A-WAY LADDER; (FAB FROM PC20428)

37

HIDE-A-LADDER ASSEMBLY

GODWIN MFG. CO., INC.
DUNN, NORTH CAROLINA

A20430




YELLOW
BROWN
RED

6—1/2" TYP

BODY ELEVATED
SWITCH
PB90

WHITE
ARROW POINTS

96" WIRE LOOM (3/4")

4" WIRE LOOM (3/8")
LOW OIL LEVEL 2-1/2"
FLOAT SWITCH
P175190
BROWN
YELLOW
. OWHITE WHITE
2-1/2
o

YELLOW% f \H” WIRE LOOM (3/8")
WHITE

WIRING HARNESS

SUBFRAME

RESERVOIR
SEE A15056
e — |

4”7 WIRE LOOM (3/8") GM—001
34" WIRE LOOM (3/87) WHITE
OIL TEMPERATURE 3-1/2" RED

SHUTDOWN SWITCH
SET POINT AT 180°F
TM—9A—180R/TP10

RESERVOIR

SEE A15056
I

FILTER
HOUSING

SEE MP50140
L

FILTER FAULT SWITCH

Srbesoe SHUTDOWN HARNESS

38 soem” | WD30067




SIZE WIDTH | HEIGHT| DEPTH
30 GAL.| 16" 22" 22"
40 GAL.| 22" 22" 21"

e

TO I0L TEMPERATURE
SHUTDOWN SWITCH
SEE DRAWING WD30067
PAGE 37

PORT| SIZE DESCRIPTION
A 1" PLUGGED
B 2" SUCTION PORT

TO LOwW OIL LEVEL
FLOAT SWITCH

SEE DRAWING wD30067
PAGE 37

INTERNALLY BAFFLED

FOR LOW OIL LEVEL
FLOAT SWITCH

NO. PART NUMBER | QTY, DESCRIPTION
1 | 116-5-A1 4 HEX NUT, 1/2”
2 | 118-5-A1 4 LOCK WASHER, 1/2”
3 |102-409 4 CAP SCREW, 1/2" x 2
4 | PCI0371 1 ALUMINUM RESERVOIR COVER
o | PCl0372 4 KEEPER NUTS
6 1 INTANK FILTER ASSEMBLY SEE DRAWING MPS0140 PAGE 39
7 | P2031001 4 BREATHER CAP & FILTER ASSEMBLY
8 | Ploce4 1 TEMPERATURE GAUGE
9 | W15046 1 WELDMENT, RESV. 30 GAL. (STDo
9 | wi1o048 1 WELDMENT, RESV. 40 GAL.
10 1 GASKET
11 |23-4 2 | PLUG, PIPE 17
12 |P10237 1 MAGNETIC PLUG
** 113 | PL0225S 1 SUCTION STRAINER
14 |22-790 1 |2” NPT CLOSE NIPPLE

**MUST BE SERVICED ANNUALLY-

39

30/40 GALLON RESERVOIR
STANDARD FLOW

OO e e A15056




TO FILTER FAULT SWITCH

SEE DRAWING WD30067

STANDARD FLOW

NO. | PART NUMBER QTY. DESCRIPTION
1 P2007331 1 CAP
2 1 O-RING
3 2 BOLT/WASHER/NUT ASM.
4 P2031001 1 BREATHER CAP & FILTER ASM.
5 1 SEAL
6 1 SPRING
7 PRFC310 1 RETURN FILTER CARTRIDGE
8 1 O-RING
9 1 FILTER BASKET
10 | PC10371 1 ALUM. RESERVOIR COVER
1" PC10372 4 KEEPER NUTS
12 4 BOLT/WASHER/NUT ASM.
13 | PMPT1003MAG 1 ~ITEMS 1-9~7ITF-310 FILTER ASSEMBLY
14 | PD14131 1 GASKET
NOTE:

1. SYSTEM BYPASS SET AT 25 PSI. ~TYP™

TO FILTER FAULT SWITCH
SEE DRAWING WD30067

HIGH FLOW

NO. | PART NUMBER QTY. DESCRIPTION

1 P2007331 1 CAP

2 1 O-RING

3 2 BOLT/WASHER/NUT ASM.

4 P2031001 1 BREATHER CAP & FILTER ASM.
5 1 SEAL

6 1 CARTIIDGE RETAINER SPRING
7 PMR1004P10A 1 RETURN FILTER CARTRIDGE

8 1 O-RING

9 1 FILTER BASKET

10 | PC10371 1 ALUM. RESERVOIR COVER

11 PC10372 4 KEEPER NUTS

12 4 BOLT/WASHER/NUT ASM.

13 | PMPH1004CDMA 1 ~ITEMS 1-9™ITF-410 FILTER ASSEMBLY
14 | PD14131 1 GASKET

15 1 SPRING NUT

16 1 BYPASS SPRING

INTANK FILTER ASSEMBLY

ITF-320/410

G MP50140




NO. | PART NUMBER QTY. DESCRIPTION

1 W18025 1 LID, CONTROL VALVE BOX WELDMENT
2 W18003 1 BOX, CONTROL VALVE WELDMENT

3 119-5 4 FLAT WASHER, 1/2"

4 118-5 4 LOCK WASHER, 1/2"

5 116-5-1A 4 HEX NUT, 1/2"

6 102-409-A1 4 CAPSCREW, 1/2-13 X 2"

7 PWJ206 2 STRAP

HYDRAULIC VALVE CONTROL BOX

41 he| Godwin
Group

A18001




SHUTTLE VALVE INSTALLATION/REMOVAL

STEP #1 LOCATE SUSPECT SHUTTLE VALVE ON MANIFOLD BY REFERRING TO HYDRA-MAX 005 VALVE
ASSEMBLY DIAGRAM. ~REFER TO TABLE OF CONTENTS FOR PAGE#~. REMOVE SOCKET
PLUG THAT COVERS SHUTTLE VALVE ASSY.

STEP #2 WITH A SHUTTLE VALVE REMOVAL TOOL, ~OBTAINED FROM GODWIN MFG.™ OR A #4 SCREW
40 TPI APPROX. 1-1/2" LG., THREAD INTO END OF SHUTTLE VALVE. ~NOTE: WHEN USING A
#4 SCREW USE PLIERS OR LOCKING PLIERS TO GRIP SCREW HEAD FIRMLY WHILE
INSTALLING OR REMOVING SHUTTLE VALVE.

STEP #3 USING A FIRM STEADY MOTION PULL THE SHUTTLE VALVE OUT. IF THE END O-RING AND
BACK-UP RING DO NOT COME OUT USE A PICK OR BENT WIRE TO RETRIEVE IT.

STEP #4 INSPECT BOTH O-RINGS AND THE BACK UP RING FOR DAMAGE, REPLACE AS NECESSARY.
ALSO INSPECT SHUTTLE VALVE BALL INSIDE SHUTTLE VALVE TO MAKE SURE IT MOVES
FREELY, AND HOLES IN BODY ARE NOT FILLED WITH DEBRIS.

STEP #5 INSTALL O-RINGS AND BACK-UP RINGS ONTO SHUTTLE VALVE PAYING CLOSE ATTENTION TO
INSTALL THEM IN THE RIGHT CONFIGURATION AS ILLUSTRATED IN DETAIL. USING CHASSIS
GREASE, WHEEL BEARING GREASE AND OR LITHIUM GREASE, LUBRICATE RINGS AND
SHUTTLE VALVE ASSEMBLY. INSERT VALVE ASSEMBLY INTO CAVITY USING A FIRM, STEADY
MOTION TO AVOID CUTTING RINGS. WHEN INSTALLED CORRECTLY, SHUTTLE VALVE WILL
BE APPROX. 1/4" BELOW MANIFOLD SURFACE, GIVING ENOUGH ROOM TO INSTALL PLUG.
AFTER REMOVING TOOL, INSTALL PLUG AND CHECK FOR HYDRAULIC FUNCTION.

2008N-9 O-RING

8008N-9 BACK UP RING

DETAIL 1
75146-01 SHUTTLE SUB ASS'Y

DUMP

AUGER/CONVEYOR UP/DOWN

% A3 PLOW

svs RT/LT

B3 A3 PLOW
SPINNER UP/DOWN
A5

Sv7 SV5

TARP COVER/UNCOVER
SV9 A6

SV6 ﬁD

L.S.
TO UNLOADER VALVE B6
OR PISTON PUMP ‘

SHUTTLE VALVE NETWORK
HYDRA-MAX 005-HFC32752

o FEw"  MP50038




REAR VIEW

PLOW DOWN FLOW CONTROL
PLOW RIGHT FLOW CONTROL

DUMP UP OVERRIDE

PLOW LEFT
PLOW UP

svo
sv7
PLOW DOWN
PLOW RIGHT

DUMP DOWN OVERRIDE
PLOW LEFT FLOW CONTROL
PLOW UP FLOW CONTROL:
PFC200KN

TARPCOVER ——
TARP UN-COVER ——

FRONT VIEW

DUMP DOWN RELIEF 750 PSI.
~DEPENDING ON TARP OPTION™

DUMP DOWN FLOW CONTROL

@—SPINNER, AUGER/CONVEYOR PILOT VALVE #PAAB12
@-DUMP BODY VALVE #PD3W4CNKC630XB0

@-PLOW UP/DOWN, RT/LT/VALVE #PD1VW004CNKCM61
@-TARP VALVE #PHFC32749

@—SPINNER, AUGER/CONVEYOR SLAVE VALVE #85455-05/INC
@—DUMP UP/DOWN FLOW CONTROL #PFM3DD
@—DUMP UP/DOWN WORK PORT RELIEF #RPEC-FAN
-DUMP UP/DOWN COUNTERBALANCE #PCBEGLCN
@-PLOW UP/DOWN RT/LT FLOW CONTROL #PFM2DD
-PLOW UP COUNTERBALANCE #25105-08
@—SECONDARY RELIEF VALVE #PRDH103T30

AUGER/CONVEYOR OVERRIDE
SPINNER OVERRIDE

DUMP UP FLOW CONTROL
/ DUMP UP RELIEF
~1800 - 2000 PSI.™

DUMP UP CONTERBALANCE

A1 - AUG/CONVEYOR REVERSE ~OPTIONAL™.
B1 - AUG/CONVEYOR/TOOL

A2 - PORT NOT USED ~PLUGGED™

B2 - SPINNER PRESSURE

A3 - DUMP DOWN

B3 - DUMP UP

A4 - PLOW RIGHT

B4 - PLOW LEFT

A5 - PLOW DOWN

B5 - PLOW UP

A6 - TARP UN-COVER

B6 - TARP COVER

P - MAIN PRESS. FROM UNLOADER VALVE/PUMP
T - RETURN TO FILTER

GAUGE - 0-3000 PSI GAUGE

TEST - PORT NOT USED ~PLUGGED™

L.S. - LOAD SENSE TO UNLOADER VALVE

SECONDARY RELIEF VALVE ~DO NOT ADJUST™
2400 PSI.

VALVE PORT IDENTIFICATION

HYDRA-MAX 005 VALVE ASSEMBLY
HFC32752

# o | MP50113




LY00CAM | ampos ™t

[APRASOE 2
OILYINFHOS INF1SAS OINVEdAH

Wdo G
9v 99 oy cg S A=
wm%
\\\\\ -0 ] s
— 8AS
! ,
|
| |
S e *
| )
| L1
— ;
— | |
| |
| | | |
<IN ¢a0 |
| |
I I
\mﬁ LAS \%N%
o il ] v g F[[a - v g _ 4
1T
A X 1R 74X
130
dyv1
SADQ /00 P
141 mod 319NV MOTd ¢AOd

¢ADd
1SIOH

d3INNIAS

1ADd
YOAIANOD/ 439NV

44




VIEW (CHASSIS SIDE)

T
M B TARP UNCOVER

[®] [®]
o o

d 8

TARP COVER

B PLOW UP

* (MAIN RELIEF)
UNLOADER VALVE PRISSURE
SETTING 2100 PSI

[0}

o]
[0}

g
o

DUMP UP

PLOW DOWN
PLOW RIGHT

SPINNER
CONVEYOR

FRONT VIEW (OUTSIDE)

VALVE PORT IDENTIFICATION

PORT
Al AUG/CONVEYOR
Bl AUG/CONVEYOR REVERSE (OPTIONALD

Ae SPINNER PRESSURE

Be PORT NOT USED (PLUGGED>

A3 DUMP UP/DOWN
A4 PLOW RIGHT
B4 PLOW LEFT
AS PLOW DOWN
BS PLOW UP
A6 TARP UNCOVER
B6 TARP COVER
p MAIN PRESSURE FROM PUMP
T RETURN TO FILTER
GAUGE 0-3000 PSI GAUGE

TEST PORT NOT USED (PLUGGED>

L.S. LOAD SENSE (PLUGGED>

9

NO. | PART NUMBER MANIFOLD ID NUMBER DESCRIPTION

1 DIVW4CNKWF TARP, PLOW UP/DN, PLOW RT/LT (VALVES)
2 FM2DDKN PLOW UP/DN, RT/LT, (FLOW CONTROL VALVED
3 DS201CPDO012LD UP-DS1  DN-DS2 DUMP UP/DN (VALVES)

4 MUV12C-LGS LOAD SENSE UNLOADER VALVE

5 PAABI2 SPIINNER/CONVEYOR PILOT VALVE

6 MEV10C-LFFC4 SPINNER/CONVEYOR SLAVE VALVE

7 RD083S30 RV1 DUMP UP RELIEF (LOAD LIMITER VALVE)

8 CVvielP CVv1 DUMP CHECK VALVE PART #CVI6lP

9 CBCH-LDN CBl PLOW UP COUNTERBALANCE VALVE

10 | CDM10C-3 CDM VALVES

11 | CS041B Sv-1 - Sv-8 SHUTTLE VALVE (SVI THRU SV8)

* WHEN SETTING/CHECKING MAIN PRESSURE, BOTTOM OUT AND HOLD A PLOW FUNCTION.

HYDRA-MAX VALVE PORT I.D.

DO NOT USE THE DUMP FUNCTION TO CHECK MAIN PRESSURE,

LIMITED RELIEF SET AT 1600—1800 PSI (ITEM #7).

IT HAS ITS OWN LOAD

HFC32811

45 GODWIN MFG. CO., INC.
DUNN, NORTH CAROLINA

MP50190




PLOW LIFT
Dcv4

PLOW ANGLE
DCV3

SPINNER UNLOADER

AUGER
DCV1

TARP
DCVS

IXE
LA
1

3

N

o

| g
jm— 1[5 W [
> -__ _ _ _ _ _ _
1
W - W
B — I -
O /M 7 N
[E— o =9 | > |
| | I 28 |
P A S S B
<T
g | | g,
5 , ,
N | i L
|/ L___ [
=l T &
- W,
= o |
O L <
L e e —=>
, f \\\\ v
[ | ¥ [
+ 4
- - |
V=0 >
o= v

DCve

PD40034

HFC32811
INC.

BS AS
DUNN, NORTH CAROLINA

A4

HYDRAULIC SYSTEM SCHEMATIC

GODWIN MFG. CO.,

B4

46

A3

Ac Be T

P Al Bl




SHUTTLE VALVE INSTALLATION/REMOVAL

STEP #1 LOCATE SUSPECT SHUTTLE VALVE ON MANIFOLD BY REFERRING TO HYDR-MAX 005 VALVE ASSY.
DIAGRAM. ~REFER TO TABLE OF CONTENTS FOR PAGE#™~. REMOVE SOCKET HEAD PLUG
THAT COVERS SHUTTLE VALVE ASSY.

STEP #2 USING A FIRM STEADY MOTION PULL THE SHUTTLE VALVE OUT. IF THE END O-RING AND BACK-
UP RING DO NOT COME OUT USE A PICK OR BENT WIRE TO RETRIEVE.

STEP #3 INSPECT BOTH O-RINGS AND THE BACK UP RING FOR DAMAGE, REPLACE AS NECESSARY. ALSO
INSPECT SHUTTLE VALVE BALL INSIDE SHUTTLE VALVE TO MAKE SURE IT MOVES FREELY
AND HOLES IN BODY ARE NOT FILLED WITH DEBRIS.

STEP #4 INSTALL O-RINGS AND BACK UP RINGS ONTO SHUTTLE VALVE PAYING CLOSE ATTENTION TO
INSTALL THEM IN THE RIGHT CONFIGURATION AS ILLUSTRATED IN DETAIL "1". USING CHASSIS
GREASE, WHEEL BEARING GREASE AND OR LITHIUM GREAS, LUBRICATE RINGS AND SHUTTLE
VALVE ASSY. INSET VALVE ASSEMBLY INTO CAVITY USING A FIRM STEADY MOTION TO AVOID
CUTTING RINGS. WHEN INSTALLED CORRECTLY SHUTTLE VALVE WILL BE APPROX. 1/4" BELOW
MANIFOLD SURFACE GIVING ENOUGH ROOM TO INSTALL PLUG. AFTER REMOVING TOOL,
INSTALL PLUG AND CHECK FOR HYDRAULIC FUNCTION.

T

NEW HYDRA-MAX T

SHUTTLE VALVE ASS'Y
PART# HFC32811
DETAIL 1
PLOW PLOW
upP DOWN

SV1

CONVEYOR

L.S.
TO UNLOADER VALVE

PLOW ANGLE
RIGHT
SPINNER DUMP
UP/DOWN
EMPTY CAVITY

Sv2

TARP UNCOVER

PLOW ANGLE SvVs
LEFT

TARP COVER

PLUGGED
PORT

~FOR BOLT ON OPTIONS
HYDRA-MAX T ~811~

SHUTTLE VALVE NETWORK

o i s MP50178




TAILGATE TENSION ADJUSTMENT

THE TENSION ADJUSTMENT VARIES THE AMOUNT OF PULL ON EACH OF THE LOWER TAILGATE PINS,
THEREFORE MAKING THE PROPER SEAL BETWEEN FLOOR AND TAILGATE. TOO MUCH TENSION CAN CAUSE
THE TAILGATE TO BE HARD TO LATCH, TOO LITTLE TENSION WILL CAUSE A GAP BETWEEN FLOOR AND
TAILGATE CAUSING IT NOT TO SEAL PROPERLY. TO SET THE TENSION PROPERLY, FOLLOW THESE STEPS.

STEP #1 UN-LATCH TAILGATE, MAKING SURE NO ONE OPERATES TAILGATE CONTROLS WHETHER BEING A

MANUAL & OR AIR TAILGATE!
NOTE: IF EQUIPPED WITH AN AIR OPERATED TAILGATE SYSTEM, RELIEVE AIR PRESSURE ON AIR
TAILGATE CYLINDER.

STEP #2 REMOVE TENSION CLEVIS COTTER PIN ~ITEM 4 ~, ALSO REMOVE PIN AT THIS TIME.

STEP #3 LOOSEN JAM NUT ~ITEM 2 ~ TO DECREASE OR LOOSEN TENSION, ROTATE TENSION CLEVIS
~ITEM 3 ~ COUNTER CLOCKWISE.
TO TIGHTEN TENSION FOLLOW INSTRUCTIONS LISTED ABOVE BUT ROTATE TENSION CLEVIS
COUNTER CLOCK WISE OR ONTO SLACK ADJUSTER ROD.

STEP #4 TIGHTEN JAM NUT, REASSEMBLE AND TEST.

OVERCENTER ADJUSTMENT

THE OVERCENTER ACTION OF A LATCHED TAILGATE HELPS KEEP THE LATCH MECHANISM PRONE TO STAY
LATCHED. THEREFORE ON AN AIR TAILGATE STYSTEM, IF THE AIR LEAKS DOWN, OR AIR LINES ARE CUT,

IT WILL REMAIN LATCHED UNTIL IT IS OPERATIONAL AGAIN. IF MECHANISM IS SET TOO LOOSE, IT WILL
UN-LATCH AT WILL, OR WITH A LOAD AGAINST TAILGATE. IF SET TOO TIGHT IT MAY GO OVERCENTER TOO
FAR AND TAILGATE WILL NOT UNLATCH WITH A LOAD AGAINST IT, OR BE DIFFICULT TO LATCH AND UNLATCH.
TO PROPERLY ADJUST TAILGATE OVERCENTER FOLLOW THESE STEPS.

STEP #1 UNLATCH TAILGATE AND LOOSEN JAM NUT ~ITEM 1 . IF EQUIPPED WITH AN AIR OPERATED
TAILGATE SYSTEM, RELIEVE AIR PRESSURE ON AIR TAILGATE CYLINDER.

STEP #2 REMOVE OVERCENTER CLEVIS PIN AND COTTER PIN ~ITEM 5 ™.
STEP #3 ROTATE OVERCENTER CLEVIS ~ITEM 6 ™~
CLOCK WISE TO CREATE A MORE OVERCENTER POSITION, AND ROTATE
COUNTER CLOCK WISE TO CREATE LESS OF AN OVERCENTER POSITION.
STEP #4 TIGHTEN JAM NUT, REASSEMBLE AND TEST.
WHEN PROPERLY ADJUSTED AND TAILGATE LATCHED, THE CENTERS OF THE SLACK ADJUSTER

~ITEM 7~ ,SHOULD BE APPROX. 1/4" ABOVE CENTER OF THE CAM ROD THAT EXTENDS FROM SIDE
TO SIDE. SEE DETAIL "B" FOR EXAMPLE.

DETAIL "A" TENSION CLEVIS CAM KEEPER \—

JAM NUT

SLACK ADJUSTE

OVERCENTER CLEVIS

CYLINDER ROD/HANDLE ROD

TAILGATE PIN

OVERCENTER
CLEVIS COTTER PIN & PIN

JAM NUT

CENTERLINE (DF SLACK ADJW—H—H—H—H»

DETAIL "B"

TAILGATE ADJUSTMENT

i g \MP50001




TAILGATE LATCHING SYSTEM ~COMPLETE™
CONSISTS OF:

CAM LATCH ASSEMBLY
REAR LATCHING ROD ASSEMBLY
LEVER CONTROL ASSEMBLY

LEVER CONTROL ASSEMBLY ~COMPLETE™
ITEMS 1-8 OMITED FOR AIR TAILGATE OPTION

11,12,13
6

AIR TAILGATE ASSEMBLY

/16

CAM LATCH ASSEMBLY ~COMPLETE™

NOTE: REFER TO MP5007 FOR PARTS LIST.

OFFSET HINGE ASSEMBLY ~COMPLETE™ TAILGATE LATCHING SYSTEM

# Fea”  MP50008




COMPONENT PARTS LIST

REF.| DESCRIPTION QTY | PART NUMBER
LATCHING ROD ASSEMBLY
1 LATCH HANDLE 1 | PC10341
2 SHORT CAM 2 | PC20241
3 LONG HANGER 2 | PC10348
4 FRONT CROSSBAR 1 | S20344
5 SHORT HANGER 2 | PC10349
6 LONG CAM 1 | PC20240
7 LINKAGE ROD, 1/2" OR 5/8" THREADED 1 | W20969-BODY LENGTH ~1/2"~
SHACKLE W20970-BODY LENGTH ~5/8"~
8 ADJUSTABLE END YOKE 1 | PC60042
9 REAR CROSSBAR 1 | S20345
10 ADJUSTABLE END YOKE 2 | PC10485
11 HEX BOLT 1/2-13 UNC 2 | 102-409-A1
12 HEX NUT 1/2-13 UNC 4 | 115-5-A
13| FLAT WASHER 1/2 2 | 120-5
"F" LATCH ASSEMBLY
14 "F" LATCH 2 | PC10334
15 | KEEPER PIN ASSEMBLY 2 | A10971
CAM LATCH ASSEMBLY
16 REPLACEMENT CAM 2 | PC10338
17 CAM PIVOT 2 | PC10339
OFFSET HINGE ASSEMBLY
18 OFFSET TAILGATE HINGE~L™ 1 | PC10346
19 OFFSET TAILGATE HINGE~R™ 1 | PC10347
20 OFFSET TAILGATE HINGE PIN 2 | PC10344
21 OFFSET TAILGATE HINGE BRACKET 2 | PC10352
AIR TAILGATE LATCHING COMPONENTS
22 CYLINDER CLEVIS 1 | GM-4B-019011-.5-1.5-.125-1
23 CYLINDER SHAFT JAMB NUT 1 | GM-4B-625 X 18 TP 1
24 AIR CYLINDER DEAD MOUNT 1 | PC18406
25 AIR CYLIINDER 1 | GM-4B-10004-12H X 6 P100147
26 CYLINDER CLEVIS PIN & COTTER KEY 1 | GM-4B-019067
27 CYLINDER DEAD MOUNT PIN 1 | GM-4B-B2708.1/2.6A
28 DEAD MOUNT COTTER KEY 1 | GM-4B-1/8"X 1"

GODWIN TAILGATE PARTS

eodin [ \MP50007




VELVAC 3201212 ASSEMBLY

51 sicon” | MP50161




J

S

g’

NO.| PART NUMBER QTY. DESCRIPTION
1 116-3-A1 8 HEX NUT 3/8"
2 118-3-A1 8 LOCK WASHER 3/8"
3 102-207-A1 8 CAP SCREW 3/8" X 1-1/2" LG.
4 F10265 2 BRKT, MUD FLAP BACK
5 F10270 2 MUD FLAP, BLANK 30" LG.
6 W10288 2 BRKT, MUD FLAP W/HOOK
7 W10287 2 BRKT, MUD FLAP W/HOOK
8 PB24217NHP 2 HOOK

BLANK MUD FLAP ASSEMBLY

WITH TARP HOOK

he| Godwin
52 Group

A10301




ITEM' QTY| PART# DESCRIPTION

1 1 PC10821 | HINGE, UPPER, BARN DOOR

2 1 PC10366 | HINGE, LOWER, BARN DOOR

3 2 A10379 ASSEMBLY, UPPER BARN DOOR PIN

4 2 PC10357 | STRAP, BARN DOOR TAILGATE

5 | 2 | PC10334 | LATCH BLOCK, BARNDOOR BIG "F" 'CASTING'
6 | 2 | PC10350 | SLEEVE PIN, BARNDOOR BIG "F" LATCH 'CASTING' s
7 | 2 | PC10386 | BUSHING, BARNDOOR TAILGATE PIN

8 | 2 | A10971 | PIN ASSEMBLY, BARN DOOR BIG "F" LATCH F/’@

9 | 2 | PC10343 | BANJO EYE, CONTRACTOR BODY
10 | 2 | S20239 | PIN, TAILGATE %
11 | 2 | F20238 | END CAP, TAILGATE PIN ’
12 | 2 | PHP10 COTTER PIN, TAILGATE "F" LATCH =N
13 | 1 | PC10388 | OFFSET PIVOT ARM &

.0

BARNDOOR & ACCESSORY PARTS LIST

5 ggedun T MP50009




NOTE:
1st STEP FOR BARN DOOR OPERATION REMOVE PINS FROM THE TOP OF TAILGATE

2nd STEP- MAKE SURE THAT EVERYBODY IS AWARE THAT THE TAILGATE WILL BE OPENED,
AND EVERY BODY IS TO BE A MINIMUM OF A 50 FOOT RADIUS AWAY FROM THE DUMP
BODY.

3rd STEP- DOUBLE CHECK TO MAKE SURE EVERYBODY IS AT LEAST OUT
OF THE 50 FOOT RADIUS, AND IS AWARE THAT THE DOOR IS TO BE OPENED.
THEN, AND ONLY THEN, MAY YOU OPERATE THE TAILGATE LATCH HANDLE/

AIR TAILGATE OPERATION. «
§O

4th STEP- AFTER TAILGATE HAS BEEN UN-LATCHED, SWING DOOR TOWARD BODY
AND SECURE SHORT CHAIN TO HOOK &/or BANJO EYE LOCATED ON
THE SIDE OF BODY.

5th STEP- AFTER TAILGATE HAS BEEN UN-LATCHED AND THE BARN DOOR
HAS BEEN SECURED TO THE SIDE OF BODY THEN YOU CAN START YOUR

DUMP OPERATION.
WARNING !!

ANY ALTERATION OF THE BARN DOOR OPERATION COULD RESULT
IN BODILY INJURY!!!

NO.| DESCRIPTION QTy.
1 | 10-1/2" HINGE 2
2 | HINGE PIN 2
- 3 | TAILGATE STRAP 1
f) 4 | OFFSET PIVOT HINGE 1
I//i 5 | 1-1/4"X 7" PIN 1
" 6 | BANJOEYE 4
0 7 | 1-1/4" X 7-1/2" PIN 1
§ 8 | 5/16" X 10" LINK CHAIN 1

BARNDOOR OPERATION
INSTRUCTIONS

4 Foow | MP50010




SAFETY CHAIN HOOK
MOUNTED TO SIDE OF BODY

0

ve(

(

s

(e 0

SAFETY CHAIN HOOK
MOUNTED TO SIDE OF BODY

SAFETY CHAIN ASSEMBLY
MOUNTING LOCATION ¢(BOTH DOORSY

Parts List
ITEM|QTY| PART NUMBER| DESCRIPTION
1 1 | A19103 HINGE ASSEMBLY
2 | 1 |PC10398 BRACKET, UPPER CAM LATCH
3 | 1 |PC10397 UPPER CAM
4 1 |PC10348 OUTER SUPPORT, 1" TAILGATE LINKAGE
5 | 1 |A19104 LATCH ASSEMBLY
6 | 1 |PC10396 LOWER CAM
7 1 | PC10395 BRACKET, LOWER CAM LATCH
8 | 2 |A19105 SAFETY CHAIN ASSEMBLY
9 | 2 |PC10418 SAFETY CHAIN HOOK

FLATBED BARNDOOR ASM.

5 S e MP50271




ELECTRO/HYDRAULIC SPREADER POT ADJUSTMENT

A~ Attach spreader to truck or install flow meter to observe speed or flow.

B~ Remove the rear drive shaft of the truck so that vehicle speed may be
simulated for the automatic mode.

C™~ When making adjustments, it would be best to be grounded so as not to
emit a static discharge into the circuitry.

17~ Start truck, turn on "Master Switch", select "Manual" on the spreader selector
switch. Both dials should be on "0".

NOTE: For circuit board adjustments and identification of each pot, refer to
Spreader Control Circuit and Speed Pot Idenfication Chart.
CAUTION: Speed pots have 270° maximim rotation, do not force the adjustments!!

27 Turn spinner dial to 6 or7, and operate until oil temperature on sight gauge
of reservoir reaches at least 70°F. This is important so as to accurately set
adjustments. This usually takes about 20 minutes.depending on outside
temperature. Then turn the spinner dial back to "0".

3™ Start by turning the "Spinner Low" pot fully clockwise to increase current flow
to valve. If spinner does not operate, turn spinner dial up until you see a
response, then turn back to "0". As the spinner function creeps slowly,
turn the pot counter-clockwise to just stop the spinner.

4~ Next, turn the spinner dial to "10", and observe spinner speed or flow. Turn
the "spinner High" pot clockwise for more, or counter-clockwise for less speed
or flow.

NOTE: This adjustment is usually set at 7GPM at the factory.

5~ The same procedure is to be done for the auger/conveyor, as was the spinner in
steps 1 and 2 using the "Auger/Conveyor Low" and "High" adjustments respectively.
The factory setting for auger/conveyor high is typically 15 GPM.

6 To set the "Auto Adjust", preset the auger/conveyor dial on "5" with the selector
switch on "Manual". Count the number of revolutions the conveyor sprocket
or auger makes in 15 seconds, or check flow with a meter. Place truck in
gear and hold steady at 30 MPH. Flip the selector switch to "Auto", and count
the sprocket or auger again or check flow as before, Turn the "Auto Adjust"
pot up or down to match the sprocket revolution count or flow as you did
earlier in "Manual".

77 Once these adjustments are made, they are permanent and need no other
attention unless parts are changed in the system, such as valves, motors,
electronic parts, etc.

SPREADER POT ADJ. PROCEDURE

5o ggodun [ MP50121




WHITE __RED

e )

BLUE

ORANGE _, BLACK

T

BLACK

ORANGE ~SPEEDO™

n ©

GREEN/BLACK ~SPNR-~

TO MASTER
ON/OFF SW.

5 AMP BREAKER

GREEN/BLACK

RED/WHITE ~SPNR+~

GREEN/WHITE ~CONV. -~

BLUE/WHITE ~CONV. +~

s g
REDMWHITE g
@z
BLUE/WHITE =
BLUE/BLACK I}
= o L
GREEN/WHITE IR (R}
>~ 2z Z
=3 3¢
MANUAL SE8¢
w oo
geZ
o £ %Y
F w
© 88w
zZa
© 5 o
o T
z
o i
i}
4
o &
<

BLACK
BROW!

RED

4\5\ /6 SPREADER 4\5\ /6
S S| e
2— —s | (1 | 2— —8
~ ~g ~ ~g RED
LSRN ON LEVASRN
0O 10 0010
AUGER/CONVEYOR SPINNER

R 0 ®/
o—@F |- GREEN RED
PuReLE
o—(IMID—o orer I ®/
5 o |0
Oi= | 2 [P
5
o—D—e % D @/ ORANGE
e 1 O |
g [2)
o—c————>o DIP SWITCH @ gg — o 0 ®
5z = m
m
O
3
v e 21
AJ Njal % (NJ'I
O Cln
]
o
o—C——o S
- 1
za PIC16C73A-04I/SP O
38 9745SBN
58 = —
a o
I Bucx ° °
— Torom oo Buck
e $2 % i:ZWN
= o< X
12,0202 12,0202 1220202 12,0202 12,0202
HX0ZL HX0ZL HX0ZL HX0ZL HX0ZL
— AUTO
—
}> AUGER/CONVEYOR HIGH ]
AUGER/CONVEYOR LOW (]
o = 5|
L
SPINNER HIGH
— } SPINNER LOW

NOTE:
ADJUSTMENT POTS HAS A 270° MAXIMUM ROTATION
~DO NOT FORCE™!!!!

SPINNER LOW
SPINNER HIGH

57

AUGER/CONVEYOR LOW

AUTO

AUGER/CONVEYOR HIGH

SPEED POT IDENTIFICATION
SPREADER CONTROL CIRCUIT

gSosun | MP5(181




MATTERIAL CALIBRATION PROCEDURES

A~ Install spreader, except for spinner assembly if practical.

B~ Load material to be calibrated into spreader and "prime" spreader to achieve
an even flow of material through opening. Set aside material discharged
during "priming" procedure.

C™ Put tarp or container under discharge chute to catch material.

D™ Run spreader for 12 seconds manual to collect material, ~equal to 1/10
mile @ 30mph™.

E™ Weigh material and subract container weight, if appropriate.

F~ Using the formula, multiply the weight by 10 to determine how many
pounds per mile the spreader is putting out per lane.

G~ Make a copy of the blank calibration weight chart and record the weight
in the proper column.

H™ Repeat steps C, D, E, and F, recording the information on the chart
for each dial setting on the auger/conveyor dial ~1-107".

NOTE: When setting or otherwise using the auger/conveyor and spinner at dial
settings above 4, the engine should be at 1200 RPM or higher to pump the
amount of flow required for the higher settings.

SPINNER/LANE SETTING

With material in spreader and spreader "primed", select manual, set auger/conveyor
dial to a medium discharge rate, ~about 4 or 5. Gradually turn spinner dial

up to acquire a one-lane broadcast of material. Record this dial setting on

the chart. Repeat these steps to get a broadcast width for 2 & 3 lanes,

and record on the chart.

You will need the following items:
1™~ Watch with second hand
2 Container to catch material ~IE: bucket, box, tarp, etc.™

CALIBRATION PROCEDURES

58 sicow” | MP50122




SPREADER CALIBRATION

The spreader has been factory tested and set prior to being delivered and should
require no further adjustments. If it does need adjusting, this procedure is
described in the parts and maintenance manual.

Before you begin, you will need:
1~ Spreader fully installed, except for spinner disabled.
2A™ Material loaded and auger/conveyor chain primed at desired gate height;
2B~ Material loaded and auger primed for tailgate type spreader.

3~ Approximately 6' x 6' heavy tarp or other device to catch discharged
material from conveyor chain;

4™~ Container to weigh material, ~record container weight as needed ™.

5~ Scales to weigh material caught, ~no smaller than 250 Ibs., preferably
up to 500 Ibs.™.

6~ Watch with a second hand.

The procedure for calibrating hopper type or tailgate type spreaders are the same.
The only difference is being able to adjust the gate height on the hopper type.
The "auto" and "manual" mode have been synchronized at 30 MPH, meaning that
if you were discharging a certain amount of material per mile in "auto", th same
amount would be discharged if you switched to "manual” with the truck going

30 MPH. The following formula can be used when recording information on the
calibration.

Formula: MD x 10 = PPM Example: 52 x10 =520
MD = waterial discharged in pounds every 12 seconds, —~or 1/10 mile™.

710 = The number of 12 second units it takes to go 1 mile with truck
speed at 30 MPH.

PPM = Pounds per lane mile of material at a given dial setting and speed.

REMEMBER SAFETY FIRST!!

DO NOT ALLOW UNAUTHORIZED PERSONNEL TO OPERATE THIS EQUIPMENT.
NEVER GO UNDERNEATH A TRUCK WITH ENGINE RUNNING AND STAY CLEAR

OF ROTATING PARTS.
SPREADER CALIBRATION

% woen | MP50123




CALIBRATION WEIGHT CHART

Truck Number:

Spreader Number:

Operator Name:

Spinner/Lane Setting: 1 Lane:

Material Type:

2 Lanes: 3 Lanes:

Dial Setting:

10

Material Type:

Dial Setting:

10

Material Type:

Dial Setting:

10

Material Type:

Dial Setting:

10

NOTE: To use the above chart for more than one lane, divide the weight recorded
on the chart by the number of lanes to be spread. Set spinner dial for

desired number of lanes to be spread.

60

CALIBRATION WEIGHT CHART

he| GOdwin
Group

MP50124




L LOOSdIN

dnoug
UIMPO9) [auL

SOINMNYHAAH/VOI4103714
1dVHO MO1d ONILOOHS 379N0d.l

3SN4 334n0S
d3M0Od NOILINDI XJ3H3D

1d0ddNS T¥3INHO3L
404 d3ANLOYANNYW 1190
S1SIX3 TILS W31d0dd

SSINSYH DNIAIM NI F&Dva‘FDZ TN

13834

3O9LI0A | |30VLT0A
20 ANel
1NOHLIM HLIM

90 A2T I AvT38 NADD LNHS J2v1d3y

d9v.110A 00 Acl d04 A3

98# 1SOd TTYNIWS3L
AYT3d NAOT LNHS NO

iLI84d71N3 ST AJOML3IN 3ISN3IS avdT
/INTYA FTLLINHS 4T 3NIWYG3130 01
JILVYW3HIS JINVATAH 0L 43434
T30INOd8d SIONVY NIAID NIHLIM
L1ON 3dv SBNIIV3IY 3FINSS3dd

S3IINSS 3
JOAIANOD B J3NNILS
A03HD 01 d430v3ddS WOd4
S13NNOIJSIT A3INY BNId-NM 3LON

'ISd 0081-00ST dN-AQ04

W3ILSAS

S13S3d
W3ILSAS

HOLIMS dW3L 110 30¥1d3d

HOLIMS dW31L TI0 133NNOOJSIT

1383y ATIWOILYWOLNY TIM ZMFw»wi

1353
LON TTIA
W3LSAS

39v1710A| [39v1 DA
90 A21|| 730 At H HoLIns
INDHLIA|| “HLIM

S43LSVNW muqqnﬂw;

13S3d ATVIILYWOLNY 1M W3ILSAS
HOLIMS T3A3T 110 133NNOOSIA

13NVd 04LINOD NO ‘dW3l 10
AYT13d NAOQ LNHS 30V71d3d

110 A0

HOLIAS 43LSVYW
40 1SOd d3LIN30 NO
d3IMO4 30 A2l d04 X0

EDLARNIEVAN
20 Acl

1383y

1ON TTIA $1383d 13INTT
W3ILSAS W3ILSAS 110 A3

7 LNOHLIM

S13S3d
NILSAS HILIAS 13A3T 110 muqqam&

SSINIYH NIVW NI
S407100 JdIM F1vOdddv NO

1S31 ALINNIINOD WoO4d3d

HOLIMS NOILONNA 3191ddOdddY
40 1SOd &31IN30 NO

d3IMO4 30 ACl 04 MO

\AZDFFDm JATdH3IAO d10H NV wwmmn;

39VLI0A

0 Nel

XOd 30010 o0 8 13Nvd

LNOHLIA

NO T3LYNIANNTL LI ST 'dW@1
JOLVIIONTI 10 LOH/MOT MO

ON S3IA

q31NLov SI
NOILONN4 N3IHM d3A0O3 XOd
30010 NO d3LSIT STTYNIWNG3L
T3LVLINDIS3T NO X0€ 3a0Ia
JAISNI IN3JaND 04 XO3HD

—

O

ASSY INTVA &0 % 1103 3397143
T3Z3LINDYW LON SI 71100 4I

EDLARNIEVAN
20 A2l

HLIM

I3ZID43N3 ST 1103 NIHA
T3ZILINDVYW 39 TINOHS
'dv3 N3 100dS 3IATIVA

ONIXASOM SNOILINNA JITTINVATAH
ONIXAYOM LON SNOIL3INNA JITNVHTAH

‘SNOILd33X3
(IS4 0012-0081 dv3d A 1INOHSS
‘3ANSS3dd TI0SINYW
INA3SA0 8 S3ISSvYE TYNAIAIANI
NV NO JATIVA TTYNOILO3410
H3v3 1NO WOLLOE ATIVANYW

SINTWA TUNOILO3HIT 1719 NO
S3ATIIIAD TWNANVW - HSNd

T3LYNIWATL
11 ST HLIAS d31SVYW NO
1HOIT JOLVIIAONI 034 A0

NO LI
SI HILIAS d3LSVYW XD

SNOILINNATIVN DTTINVITAH 340N &0 1

NO LI
SI HOLIMS 'NBI A3

1¥ IN3ddND 04 HO3HD




SPREADER SYSTEM FAULT

IS MASTER SWITCH ON
& [LLUMINATED

SET SPNNER AND AUGER/CONVEYOR
DIALS TO "0”

REFER TO ELECTRIC/HDRAULIC FLOW CHART

‘SELECT “"MANUAL” ON SPREADER SELECTOR SWITCH‘

TO PIN-POINT PROBLEM AREA

CHECK EACH FUNCTION INDIVIDUALLY

IS GREEN

LED LIGHT ON ‘

CHECK FUSE OR BREAKER
ON CONTROL PANEL

i
|
i
|
|
,,,,,,,, 1

MOMENTARILY TURN SPINNER 0OR
CONVEYOR TO “35” OR BEYOND

NOTE: [F SPREADER IS NOT INSTALLED
CK PRESSSURE GAUGE ON MANIFOLD FOR
AT LEAST 1500 PSI ON EACH FUNCTION

HYDRAULIC SYSTEM
DEFAULT

MANUALLY SHIFT EACH VALVE DOES
ONE OR MORE FUNCTIONS RESPOND

DID FUNCTIONS RESPOND

SEE HYDRAULIC
TROUBLE SHOOTING
CHART MP30011

USING A MULTIMETER WITH A 10 AMP SCALE CHECK AMPERAGE
BY INSTALLING PROBES IN SERIES WITH THE WHITE OR

BLACK LEAD AT THE VALVE

NOTE: VALVE BEGINS TO SHIFT AT 300
MILLIAMPS AND IS FULLY SHIFTED AT 1250 AMPS.
THE VALVE RESPONDS PROPORTIONALLY TO INPUT.
THROUGH THE DIAL SETTING ON THE CONSOLE

DO YOU HAVE
CURRENT FLOW

REPLACE
VALVE

CHECK FOR CONTINUITY ON WIRES
FROM VALVE TO CIRCUIT BOARD

62

[F CIRCUIT IS COMPLETE
REPLACE CIRCUIT BOARD

TROUBLE SHOOTING FLOW CHART
SPREADER SYSTEM

Lo MP50012




